

Inspection Report

Report No.: XYKB-140508

Supplier : XY-GLOBAL

Inspection Date: 4th Jun, 2014

Inspector: Leo

Inspection only for: PO . XYKB-140508 Item No. XY72YM004	Inspection Result: PASS
---	----------------------------

Description	Finished Q'ty	Sample Size	Defect Found	Defects Description	Acceptable Q'ty
XY72YM004	15000PCS	1% inspection	0pcs	No failure	15000pcs

Appearance Inspection :
No failure,
Dimension Inspection:
No failure , below measurement report for reference.
Assembly Test:
No failure
Inspection Summary
The inspection sample plan is 100% inspection.

Digital photo records :

A stack of four cardboard boxes, each labeled "XY-GLOBAL". The boxes are stacked vertically, with a fifth box partially visible at the top. A green plant is visible in the background to the right.

1. Packing

A close-up photograph of a dark, circular electronic component with a square cutout in the center. It has a textured, possibly metallic or plastic, surface.

2. Product

A close-up photograph of the same dark, circular electronic component from a different angle, showing the square cutout and the surrounding structure.

3. Product

A close-up photograph of the same dark, circular electronic component from another angle, highlighting the square cutout and the component's profile.

4 Product

A close-up photograph of the same dark, circular electronic component, showing the square cutout and the component's profile from a slightly different perspective.

5. Product:

A screenshot of an inspection report from XY Electronics Technology Co., Ltd. The report includes a header with the company name and logo, followed by a table of inspection data. The table has columns for Item, Spec, Result, and Remark. The data shows various inspection items and their results, with a total of 15000 units inspected and 0 defects found.

XY-GLOBAL 深圳市真朴电子科技有限公司
XY Electronics Technology Co., Ltd

Version: 1.0	Product Type: XY72YM004	Inspection Date: Jun 4, 2014	
File No: XYKB-140508	Inspector: Leo	Customer: XY	
Sample Size: 15000PCS	Defect Found: 0	Acceptance Rate: 100%	
Inspection Report: This report is for the inspection of the product XY72YM004. The inspection was performed on 4th Jun, 2014. The sample size was 15000PCS. The defect found was 0. The acceptance rate was 100%.			
Item	Spec	Result	Remark
1	Appearance	OK	
2	Dimension	OK	
3	Assembly	OK	
4	Function	OK	
5	Material	OK	
6	Label	OK	
7	Package	OK	
8	Storage	OK	
9	Transportation	OK	
10	Others	OK	

Inspector: Leo

6. Dimensions report:

